
NPDES PERMIT NO. NM0023370 

FACT SHEET 
 

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES 

 

APPLICANT  

 

Village of Cloudcroft Wastewater Treatment Facility 

PO Box 317 

Cloudcroft, NM 88317 

 

ISSUING OFFICE 

 

U.S. Environmental Protection Agency 

Region 6 

1445 Ross Avenue 

Dallas, Texas 75202-2733 

 

PREPARED BY 

 

Nichole Young 

Environmental Scientist 

NPDES Permits & TMDL Branch (6WQ-PP)  

Water Division 

VOICE: 214-665-6447 

FAX:   214-665-2191 

EMAIL: young.nichole@epa.gov 

 

DATE PREPARED 

 

June 13, 2017 

 

PERMIT ACTION 

 

Proposed reissuance of the current NPDES permit issued July 20, 2012 with an effective date of 

September 1, 2012, and an expiration date of August 31, 2017. 

 

RECEIVING WATER – BASIN 

 

Dry Canyon – Closed Basin   

mailto::%20young.nichole@epa.gov


PERMIT NO.  NM0023370                 FACT SHEET    Page 2 of 15 

DOCUMENT ABBREVIATIONS 
 

In the document that follows, various abbreviations are used.  They are as follows:  

4Q3  Lowest four-day average flow rate expected to occur once every three-years 

BAT  Best available technology economically achievable 

BCT  Best conventional pollutant control technology 

BPT  Best practicable control technology currently available 

BMP   Best management plan 

BOD  Biochemical oxygen demand (five-day unless noted otherwise) 

BPJ   Best professional judgment 

CD   Critical dilution 

CFR  Code of Federal Regulations 

cfs   Cubic feet per second 

COD  Chemical oxygen demand 

COE  United States Corp of Engineers 

CWA  Clean Water Act 

DMR  Discharge monitoring report 

ELG  Effluent limitation guidelines 

EPA  United States Environmental Protection Agency 

ESA  Endangered Species Act 

FCB  Fecal coliform bacteria 

F&WS   United States Fish and Wildlife Service 

mg/l  Milligrams per liter (one part per million) 

ug/l   Micrograms per litter (one part per billion) 

MGD  Million gallons per day 

NMAC  New Mexico Administrative Code 

NMED  New Mexico Environment Department 

NMIP  New Mexico NPDES Permit Implementation Procedures 

NMWQS New Mexico State Standards for Interstate and Intrastate Surface Waters 

NPDES  National Pollutant Discharge Elimination System 

MQL  Minimum quantification level 

O&G  Oil and grease 

POTW  Publically owned treatment works 

RP   Reasonable potential 

SIC   Standard industrial classification 

s.u.   Standard units (for parameter pH) 

SWQB  Surface Water Quality Bureau 

TDS  Total dissolved solids 

TMDL  Total maximum daily load 

TRC  Total residual chlorine 

TSS  Total suspended solids 

UAA  Use attainability analysis 

UV   Ultraviolet light 

USFWS United States Fish & Wildlife Service 

USGS  United States Geological Service 

WLA  Wasteload allocation 

WET  Whole effluent toxicity 

WQCC  New Mexico Water Quality Control Commission 

WQMP  Water Quality Management Plan 

WWTP  Wastewater treatment plant 



PERMIT NO.  NM0023370                 FACT SHEET    Page 3 of 15 

I.  CHANGES FROM THE PREVIOUS PERMIT 

 

The changes made to the draft permit from the permit previously issued July 20, 2012 with an 

effective date of September 1, 2012, and an expiration date of August 31, 2017 are: 

 

 Electronic DMR reporting requirements have been included in the modified 

permit. 

 Language on the Sufficiently Sensitive Methods has been established in the 

proposed permit. 

 Dissolved oxygen monitoring requirements have been added to the proposed 

permit.  

II.  APPLICANT LOCATION and ACTIVITY 

 

As described in the application, the facility is located at 1560 James Canyon Highway 82, 

Village of Cloudcroft, Otero County, New Mexico.  

Under the Standard Industrial Classification Code 4952, the applicant operates a POTW with a 

design flow of 0.5 MGD for a population of 2500 residents.  

PLAT OF VILLAGE of CLOUDCROFT WWTP 

 

 
 



PERMIT NO.  NM0023370                 FACT SHEET    Page 4 of 15 

The Cloudcroft WWTP consists of the headworks, fine filtration, a clarigester, trickling filter, 

secondary clarifier, and chlorine contact chamber. There are a total of three lift stations for this 

facility. The influent enters the headworks where grit and large debris are removed. The grit and 

debris are bagged and sent to the land fill for final disposal. There is a 6” Parshall flume that 

measures the influent flow. The flow then enters the circular clarigester for primary settling. 

After the leaving the clarigester, the flow is directed through a valve box and then to a covered 

trickling filter with rock media. Following the trickling filter, wastewater is sent to a circular 

secondary clarifier. Then, the flow is sent to the serpentine chlorine contact chamber where it is 

disinfected with sodium hypochlorite and then sent through a 3” Parshall flume for effluent flow 

measurement with a totalizing meter. After traveling through the flume, effluent is de-chlorinated 

with sodium bisulfite and sent to the outfall. Sludge from the clarigester is gravity fed through a 

drain line and then to a pit. There is a pump station located on HWY 182 for pumping the pit. 

The location of the pump station allows the septic hauler to remove waste twice a month without 

concerns of weather. Ruidoso Septic removes the waste and hauls it to the landfill for final 

disposal. 

 

Cloudcroft has a population of approximately 667 people (2010 Census) year round, but that 

increases to approximately 2,000 during the tourist season when golfing during the summer and 

skiing during the winter are activities enjoyed at this high mountain village (approximately 9,000 

feet above sea level). The Village of Cloudcroft depends on snowmelt to regenerate their 

aquifers and springs. During the prolonged drought, snowmelt decreased and the Village has had 

a shortage of water. In a state of emergency in 2004, the Village was forced to haul water in 

tankers to sustain the population. Because of this, the Village requested and received funds to 

build a new treatment facility in order to provide the Village with non-potable and potable water 

sources. These funds came from the Water Innovation Fund under former Governor Bill 

Richardson. Other funds came from the State Water Trust Board and annual grants from the 

State Legislature. The new treatment facility has not yet been completed and the permitte was 

unable to provide EPA with a firm completion date although the permittee did provide an 

estimate of Fall 2017.  

 

The new system will consist of preliminary filtration through fine screens to exclude girt, and 

then will undergo aerobic biological treatment, and then the membrane bioreactor (MBR) which 

separates the liquid from any suspended solids. The membrane’s pores will admit no particles 

greater than 0.1 microns which is capable of removing bacteria, pathogens and viruses. The 

water will then be disinfected and moved to a storage tank prior to being pumped to the water 

treatment facility. At the water treatment facility, the water will go through reverse osmosis (RO) 

which further filters out particles larger than 0.001 microns and will undergo ultrafiltration (UF). 

At this point, the permeate (water which as passed through the filter) will be disinfected again 

and sent to a covered storage tank where it mixes 50/50 with well/spring water to be used by the 

Village. 

 

The effluent from the treatment plant is discharged from Outfall 001 to a dry canyon thence to 

Fresnal Canyon at Latitude: 32° 57' 45.67" North, Longitude: 105° 44' 46" West. 



PERMIT NO.  NM0023370                 FACT SHEET    Page 5 of 15 

III.  EFFLUENT CHARACTERISTICS 

A quantitative description of the discharge(s) described in the EPA Permit Application Form 2A 

received March 6, 2017, are presented below: 

POLLUTANT TABLE - 1 

Parameter Max 

(mg/L) 

unless 

noted 

Avg 

(mg/L) 

unless 

noted 

Flow, million gallons/day (MGD) 0.15 0.12 

Temperature, winter, °C 13.00 10.30 

Temperature, summer, °C 22.20 21.00 

pH, minimum, standard units (su) 7.16 N/A 

pH, maximum, standard units (su) 7.81 N/A 

Biochemical Oxygen Demand, 5-day (BOD5) 14.50 11.90 

Fecal Coliform (#bacteria/100 ml) 9.60 2.10 

Total Suspended Solids (TSS) 9.30 4.80 

TRC 11.00 0.00 

 

A summary of the last 3-years of pollutant data taken from DMRs indicates one monthly average 

exceedance for BOD limits and one instance in which TSS removal did not meet the 85% 

minimum.  Finding of the last inspection, conducted August 14, 2015 are described below: 

 

The facility received an overall rating on unsatisfactory for its recordkeeping and reporting. The 

permittee failed to institute a pollution prevention program. In addition, the TRC and pH sample 

bench sheets failed to provide the time of sampling. The facility received an overall rating of 

unsatisfactory for its operations and maintenance. The permittee did not have backup power for 

any power failures that may occur and in addition failed to implement emergency control 

procedures. It was also noted that the facility was struggling to maintain treatment units for 

proper operation and maintenance. The facility received an overall rating on unsatisfactory for its 

flow measurement. 

 

IV.  REGULATORY AUTHORITY/PERMIT ACTION 

 

In November 1972, Congress passed the Federal Water Pollution Control Act establishing the 

NPDES permit program to control water pollution.  These amendments established technology-

based or end-of-pipe control mechanisms and an interim goal to achieve “water quality which 

provides for the protection and propagation of fish, shellfish, and wildlife and provides for 

recreation in and on the water”; more commonly known as the “swimmable, fishable” goal.  

Further amendments in 1977 of the CWA gave EPA the authority to implement pollution control 

programs such as setting wastewater standards for industry and established the basic structure for 

regulating pollutants discharges into the waters of the United States.  In addition, it made it 

unlawful for any person to discharge any pollutant from a point source into navigable waters, 

unless a permit was obtained under its provisions.  Regulations governing the EPA administered 

NPDES permit program are generally found at 40 CFR §122 (program requirements & permit 

conditions), §124 (procedures for decision making), §125 (technology-based standards) and §136 



PERMIT NO.  NM0023370                 FACT SHEET    Page 6 of 15 

(analytical procedures).  Other parts of 40 CFR provide guidance for specific activities and may 

be used in this document as required. 

 

It is proposed that the permit be reissued for a 5-year term following regulations promulgated at 

40 CFR §122.46(a).  The previous permit expires August 31, 2017.  The application was 

received on March 6, 2017.   

V.  DRAFT PERMIT RATIONALE AND PROPOSED PERMIT CONDITIONS 

 

 A. OVERVIEW of TECHNOLOGY-BASED VERSUS WATER QUALITY 

STANDARDS-BASED EFFLUENT LIMITATIONS AND CONDITIONS 

 

Regulations contained in 40 CFR §122.44 require that NPDES permit limits are developed that 

meet the more stringent of either technology-based effluent limitation guidelines, numerical 

and/or narrative water quality standard-based effluent limits, or the previous permit. 

 

Technology-based effluent limitations are established in the proposed draft permit for TSS and 

BOD5.  Water quality-based effluent limitations are established in the proposed draft permit for 

E. coli bacteria, TRC and pH.   

B. TECHNOLOGY-BASED EFFLUENT LIMITATIONS/CONDITIONS 

 

Regulations promulgated at 40 CFR §122.44 (a) require technology-based effluent limitations to 

be placed in NPDES permits based on ELGs where applicable, on BPJ in the absence of 

guidelines, or on a combination of the two.  In the absence of promulgated guidelines for the 